'sq|-Ul 0g1-g6 onbio] |

6 'SqI-"Ul| 02 }-96 anbio]

6¢

gl 01

\\a\u

”"I

%3 mem

A\Viﬂm ‘/

o
SN
S&HIR
S ha
o
(&) Wy
27
— o
230 0o =—
528 593
o3 Z =
o c =0 3
28 P38 T P9
~ 32T Tad
» OC
5 23 = "
- o @
SR
)
a' =
Q
3
c
®
©
>
N
n 1
o
=3 \
= - -
o
. =
.
o
: ]
—
.

vaK; )

//
.

-

d

9l
'8q|-"Ul 0/-09
anbio197]

6¢c

\ =
(
w
w &
grCac
2o 2%
20—~z
<~
=3
z525
=25
=g2s
O =~
52 8¢e
52 =y
o =
o »
@ O
Q O
0T
o

7—

¥

4

iy

o
i
—

N

w 2
e
f o
)
n
(=]
>
331
=
o
o
1

n

(331

w

&

2

@

=

o

5

p

o

>3

o

=

<@

=

=

§



112
113

104

)

g T ﬁoz Tose 878

Attach speed clips prior
to assembly of devices to 105 — -D / /
face plate E E -

\
Wiring harness to be routed 106 ﬂ
through panel cover as shown'~"~g
at lower right

Torque to 5-10in.-Ibs.

106-1 1 06-10 Insert red wire ring
- i terminal from 6 as shown
101 \ ~106-1 T ndert black wire i
temminal from 6 as shown
/ = Hlﬂlﬂ ) J
° o _H_\
[ > \ _’
) —
o
102 (2 = 3 107

< 111Insert clamp into grooves as shown
before attaching panel to panel cover

~~— Wire harness conduit
to generator




Section A-A

plug into double female bullet

Loosen nut on idle control solenoid and rotate connector (black wires) from engine block

solenoid so blacks wires in the 3:00 position.
Route wires between engine facia nd carburtor
for hookup with wire harness. Retorque nut

to 80-100 in.-Ibs.After engine idle speed is set.

yellow wire

Brown and Grey wires

Torque 40-50 in-lbs. 46

To battery side of

starter solenoid 9 Place this leg of 33 into slotin 8

wires must not interfere with enigne linkages

Plug light blue wire into solenoid )
This end routed through panel cover

Red wire from engine (see panel assembly drawing for detail)

22

Solenoid must be in vertical position
as shown., [f adjustment is needed,
retorque strap Aut to 30-40 in.-Ibs.

Pink Wire
To batter side

of starter solenoid
47 Orient cable as shown, keeping cable close to engine
place boots over posts after connection are made

Remove nut install 47 retorque to 40-50 in.-Ibs.



Item Number

O 9 9 9 Bk WD =

W W W N N N N N N N N o e e e e e
A W = O O N A W N = O 9 O & W DO = O

Part Number

Z-GS-0795
GS-0199
000000-00
Z-A14582
000000-00
000000-00
GS-0872
GS-0871
95829230
GS-0118
GS-0033
SSF-8150
NO17772
SS-12-CD
000000-00
GS-0117
D24273
SSF-553-1
GS-0077
SSN-632
91895680
GS-0863
000000-00
000000-00
GS-0227
000000-00
N103455

PartsList for BSV750-W Type 3

Description

TANK FUEL 7G SS
BUSHING SNAP 1 OD
No Longer Available
HOSE FUEL

No Longer Available

No Longer Available
RESISTOR 10K OHM
DIODE 10AMP 1000V
SCREW .313-18X1.50 H
STRAP GROUND
ISOLATOR VIBRATION 1
NUT .312-18 UNC HEX
LOCK WASHER
SCREW .313-18X.750 H
No Longer Available
LUG GROUND

SHIELD HEAT BSV GHC
SCREW #10-24X.563 TH
COVER END BLANK
WASHER .875 OD .375
SCREW .250-20X.750 H
CAP FUEL W/GAUGE
No Longer Available

No Longer Available
CLAMP FUEL .50

No Longer Available
GROMMET

Page 1

Qty Required

[\ N NG e T T )

—
(e



Item Number

35
39

40

44

46

47

48

101
102
103
104
105
106
106
106
106
106
106
106
107
108
109
110
111
112
113

Part Number

GS-0437
SSN-60-ZN
SSF-549
000000-00
SSF-575
000000-00
SSN-1014-ZN
D29533
000000-00
SSF-3156
SSF-583
SSF-584
Z-D21508
GS-0681
000000-00
GS-0644
GS-0021
GS-0455
GS-0026
NO080007
SSF-595
Z-GS-0728
GS-0835
D26113
D27260
D27259

PartsList for BSV750-W Type 3

Description

DRAIN COCK

WASHER STEEL TYPE A-
SCREW .313-18X.50 HE
No Longer Available

NUT .250-20 HEX W/KE
No Longer Available
WASHER .339/.344 ID
PANEL CONTROL BSV750
No Longer Available
SCREW #10-9X.500 THD
SCREW #6-32X.500 PAN
NUT #6-32 SPEED SELF
BREAKER CIRCUIT125/2
BREAKER CIRCUIT

No Longer Available
RECEPTACLE GFCI 120V
RECEPTACLE 125V 30A
RECEPTACLE 4 PRONG 3
BREAKER CIRCUIT 125/
BOARD ASSY

NUT .438-28 UNEF HEX
ASSY BINDING POST SS
ASSY RESISTOR DC SHU
CLAMP MOLDED STRESS
SWITCH IDLE CONTROL
SWITCH OFF RUN START

Page 2

Qty Required

—_
[e)

—t ek e e e e e e ek e e e e e e e e e e ek ek e





